
Member of the SGS Group (SGS SA) 

 

   
   
   
   
   
   
   

Test Report 
 

No. VNHL1907012485HG
 

Date: August 23, 2019 Page 1 of 6
 

 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-
Document.aspx . 
Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon 
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this 
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in 
full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may 
be prosecuted to the fullest extent of the law.  

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. 
 
SGS Vietnam Ltd         Office: 198 Nguyen Thi Minh Khai St, District 3, Ho Chi Minh City, Vietnam t (84-28) 3935 1920 f (84-28) 3935 1921 www.sgs.com 
                       Lab: Lot III/21, 19/5A St, Industrial Group III, Tan Binh IZ, Tan Phu District, HCMC, S.R. Vietnam t (84-28) 3816 0999 f (84-28) 3816 0996   

                                                                             

 

STVS CO., LTD 
37 HOA MAI, WARD 2, PHU NHUAN DISTRICT, HO CHI MINH CITY, VIETNAM 
 
The following sample(s) was/were submitted and identified by the client as: 
 

 

SGS Job No. : VNHL1907012485HG 
   
Sample Description  : ASSEMBLY HANDRAIL “(LAN CAN LAP RAP)” 
   
Color : “MA KEM” (GALVANIZED) 
   
Characteristic : “THEP MA KEM NHUNG NONG” 
   
Style / Item No. : CP32HB3P0G0 
   
Date of Production : 06/2019 
   
Manufacturer : STVS CO., LTD 
   
Buyer : STVS CO., LTD 
   
Country of Origin  : VIET NAM 
   
Country of Destination : WORLD WIDE 
   
Other Information : ASSEMBLY HANDRAIL  

PIPE DIMENSION: 42.2x3.2mm 

POST CENTRE DISTANT: 1500mm 

HEIGHT: 1050mm 

HORIZONTAL BARS QUANTITY: 2 BARS 

ANCHOR BOLT: M12-100 

FINISHING: HOT DIP GALVANIZED  

MANUFACTURE: STVS CO., LTD 

   
Sample Receiving Date : JULY 29, 2019 
   
Final confirmed Date : JULY 29, 2019 
   
Testing Period : JULY 29, 2019 TO AUGUST 05, 2019 
   

Test Requested : SELECTED TEST (S) AS REQUESTED BY CLIENT. 

   

Test Results : PLEASE REFER TO NEXT PAGE(S). 
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Signed for and on behalf of 
SGS Vietnam LTD 

 
 ______________________  
Wong Cho Wing 
Hardline and E&E Lab Manager 
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Test result(s): 
 

 

Test 

items 

Test 

method 

Requirements Result 

Load 
test: 
No.1 

As client’s 
requirement 

- Step 1: Applied the horizontal load 100kg to the middle 

vertical post for 5 minutes (see below picture). Visual 

check if any damaged. 

- Step 2: if no any damaged in step 1, applied the 

horizontal load 150kg to the middle vertical post for 2 

minutes. Visual check if any damaged. 

 
 

- Step 1: No damage 

with the load 100kg 

for 5min. 

 

- Step 2: No damage 

with the load 150kg 

for 2min. 

Load 
test: 
No.2 

As client’s 
requirement 

- Step 1: Applied the horizontal load 150kg to the center of 

one top rail for 5 minutes (see below picture). Visual 

check if any damaged. 

- Step 2: if no any damaged in step 1, applied the 

horizontal load 200kg to the center of one top rail for 2 

minutes. Visual check if any damaged. 

 

- Step 1: No damage 

with the load 150kg 

for 5min. 

 

- Step 2: No damage 

with the load 200kg 

for 2min. 

Sample Description  : ASSEMBLY HANDRAIL “(LAN CAN LAP RAP)” 
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Test 

items 

Test 

method 

Requirements Result 

Load 
test: 
No.3 

As client’s 
requirement 

1.First load 

- Step 1: Applied the vertical load 150kg to the center of 

one top rail for 5 minutes (see below picture). Visual 

check if any damaged. 

- Step 2: if no any damaged in step 1, applied the 

vertical load 250kg to the center of one top rail for 2 

minutes. Visual check if any damaged. 

2.Second load 

- Applied the vertical load 200kg to the center of 

second rail for 2 minutes (see below picture). Visual 

check if any damaged. 

 

1/ First load: 

- Step 1: No damage  

- Step 2: No damage  

 

1/ Second load: 

- No damage with the 

vertical load 200Kg for 

2min. 
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Test 
items 

Test 
method 

Requirements Result 

Load 
test: 
No.4 

As client’s 
requirement 

- Step 1: Applied the horizontal distributed load 150kg 

through the bar 1m length at the middle of one top rail 

(see below picture) for 5 minutes. Visual check if any 

damaged. 

- Step 2: if no any damaged in step 1, applied the 

horizontal distributed load 200kg through the bar 1m 

length at the middle of one top rail for 2 minutes. Visual 

check if any damaged. 

 

 

- Step 1: No damage  

- Step 2: No damage  

 

 

 
 
Remark: This / these test(s) was / were performed by SGS Vietnam’s Hardline Lab 
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PHOTO APPENDIX 
 

  

 

  

REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY 

*** End of Report *** 


